
AGENDA 
SAN ELIJO JOINT POWERS AUTHORITY 
TUESDAY, January 19, 2021 AT 8:30 AM 

 
The next regular meeting of the San Elijo Joint Powers Authority (SEJPA) will be on Tuesday, 
January 19, 2021 at 8:30 a.m., PST. 
 
Pursuant to the State of California Executive Order N-29-20 and the amended County Health 
Orders, members of the public will only be allowed to participate in meetings telephonically.  
 
This regular meeting of the San Elijo Joint Powers Authority can be accessed using the phone 
number listed below:  
 
Dial-In Phone Number: 669-900-9128  Meeting ID: 975-8358-6058 
  
Public Comments (including oral communication and agenda item related topics must be 
submitted via email to hackneyv@sejpa.org not later than 7:30 a.m. the day of the meeting, 
[...]
instrument delivery, and field instrument calibration. Chris also provided field 
instrumentation technical support to field electricians and assisted in loop validation 
testing prior to field start-up of PLC and field instrumentation. He was also the project 
manager for the design-build SCADA System Upgrade project for the City of Pomona. 

Years of Experience: 25 | Education: National Education Center, Los Angeles Trade-
Technical College 

  
  
  



Section 4. Key Personnel and Qualifications 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
15 

 

 STRUCTURAL 
 Alan Hahn, PE, SE | Structural - Phoenix, AZ 

 

Alan is a structural engineer with 15 years of experience managing structural assessments, 
design, and construction services on water, wastewater, and recycled water projects. He 
has completed various WWTP projects in seismic areas in Southern California, both in new 
facilities and expansions/modifications to existing facilities. Alan was the lead structural 
engineer for the Primary Area Improvement Project at Encina Water Pollution Control 
Facility, Oceanside SLRWRF, and ongoing design of Carbon Canyon Water Reclamation 
Facility (WRF) improvements for IEUA. 
Years of Experience: 14 | Education: M Eng, Structural Engineering, University of 
Michigan; BS, Civil Engineering, Michigan State University 
Registration: Professional Electrical Engineer, CA, Structural Engineer, CA 

 Ronnie Chu, PE | Structural - Phoenix, AZ 

 

Ronnie is a structural engineer with experience in the structural design for environmental, 
commercial, industrial, and governmental facilities. His structural design experience 
includes load determination and analysis, structural element design, detailing, and 
drafting. Ronnie is serving as lead structural engineer for the Encina Wastewater Authority 
Primary Area Improvement Project and SCADA Network Infrastructure Improvement 
Project. He retrofitted the existing structure to add a SCADA room and designed a new 
masonry structural with partial internal mezzanine.  
Years of Experience: 9 | Education: MS, Structural Engineering, University of California, 
San Diego; BS, Structural Engineering, University of California, San Diego 
Registration: Professional Civil Engineer, CA 

 FIELD INSPECTION, CM SERVICES 
 Matt Smith, CCM | Field Inspection, CM Services - Carlsbad, CA 

 

Matt is CDM Smith's regional construction management leader. He has managed the 
construction of water and wastewater plants throughout Southern California, including 
related building and support facilities. Matt was part of the City of San Diego's Point 
Loma WWTP, including expansion to existing maintenance building, construction of new 
three-story North Operations Building consisting of operations and control facilities, 
centralized SCADA, and a new laboratory. Matt also has experience as a contractor with 
construction of facilities and infrastructure, as well as alternative project delivery. Matt is 
currently serving as Sr. Construction Manager for a $100+ million headworks project in 
San Jose and providing technical oversight for our field team at the Santa Fe Irrigation 
District (SFID) R.E. Badger Filtration Plant. 

Years of Experience: 28 | Education: BS, Construction Management, California 
Polytechnic University, San Luis Obispo 

Certification: Certified Construction Manager 
  

  



Section 4. Key Personnel and Qualifications 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
16 

 

 Carlos Melvin | Field Inspection, CM Services - Carlsbad, CA 

 

Carlos is a senior field engineer specialized in construction quality control, inspection, and 
construction management. He served as the Quality Control Manager for various projects 
under the Marine Corps Base Camp Pendleton Design-Build-Operate-Maintain and the Fort 
Irwin Design/Build project, responsible to the owner for managing QC procedures, 
including weekly meetings, reports, and administering the preparatory and initial meetings 
for field quality control. Carlos also served as on-site resident engineer for the Miramar 
WTP Expansion for City of San Diego, which included construction of a new operations 
building. Carlos served as on-site quality control manager for a $14 Million CMAR project 
for the City of Avondale, Arizona. Carlos is the on-site resident engineer leading a full-
service construction management team for two contracts at SFID totaling $13 million.  

Years of Experience: 21 | Education: BS, Environmental Resource Engineering, 
Humboldt State University 

Certifications: NAVFAV Construction Quality Control Manager 
 Andrea Scott | Field Inspection, CM Services - Carlsbad, CA 

 

Andrea is a civil engineer with experience in design and construction support services. 
Typically functioning as a project engineer, she is well versed in programs such as 
AutoCAD, WaterCAD, and MS Office to produce construction documents and is experienced 
in interpreting construction documents and managing workflow of project execution. 
Andrea is providing field engineering support as Project Engineer on Encina Wastewater 
Authority’s Primary Area Improvement Project and SCADA Network Infrastructure 
Improvement Project, as well as CDM Smith’s two contracts at the SFID R.E. Badger 
Filtration Plant. 

Year of Experience: 6 | Education: BS, Civil Engineering, California State Polytechnic 
University Pomona 

 COST ESTIMATING 
 Jesus Quimpo | Cost Estimating - Rancho Cucamonga, CA 

 

Jesus is a construction management professional with over 25 years of experience in 
estimating of water/wastewater projects. He has extensive experience working directly for 
owners, contractors, and public agencies in Southern California. He is well versed in 
utilizing estimating tools such as MS Excel, AutoCAD, Navisworks, Bluebeam, RS Means, 
Revit MEP, Hard Dollar and Timberline. Jesus has also utilized Primavera P6 for resource 
loaded scheduling. He is adept in the development of construction estimates and 
constructability reviews for design-build delivery projects, as well as hard bid projects. He 
served as cost estimator calculating $37 million for the CVWD Sanitation Master Plan 
Update, a long-term CIP in a phased program for all CVWD sanitation facilities. Jesus will 
use current market cost information to provide San Elijo with construction cost estimates 
that it can confidently use for planning purposes. 

Years of Experience: 25 | Education: BS, Civil Engineering, University of Petroleum & 
Minerals, Dhahran, Saudi Arabia 



Section 4. Key Personnel and Qualifications 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
17 

 

 FUNDING SUPPORT 

 Andria Loutsch, AICP, PMP | Cost Estimating – Concord, CA 

 

Ms. Loutsch is a water resource planner and project manager with over 20 years of 
experience in recycled water planning, grant funding and financing, and California 
Environmental Quality Act (CEQA) and National Environmental Policy Act (NEPA) 
environmental evaluations (e.g., EIR, EIS). She has successfully prepared recycled water 
and wastewater loan and grant funding applications that have awarded over $240 
million in federal and state grants and loans for her clients. 

Years of Experience: 24 | Education: BS, Economics, Massachusetts Institute of 
Technology 

Certifications: American Institute of Certified Planners, Project Management 
Professional, Project Management Institute 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
18 

  

5. Project Experience and References 
CDM Smith’s local leadership team is highly qualified and offers in-depth experience in 
the delivery of water, wastewater, and recycled water facilities. Within San Diego County, 
we have completed influential planning studies, designed major projects at more than 10 
treatment plants, designed pump stations, reservoirs, recycled water pipelines, and 
completed over 100,000 linear feet of sewer rehabilitation. Over CDM Smith’s 70+ years 
in the industry, we designed over 1,000 wastewater treatment facilities - ranging in 
capacity from less than 1 mgd to more than 850 mgd—and including the complete array 
of wastewater treatment, solids treatment, and reclamation technologies.  

Our in-house expertise covers the entire range of unit operations and treatment 
processes used in WWTPs, including physical-chemical processes, biological processes 
such as activated sludge, solids processes such as thickening, digestion, and dewatering, 
and several variations. CDM Smith offers in-depth expertise as well as practical design 
and operational experience in 
advanced and emerging 
technologies such as biological 
nutrient removal, membrane 
bioreactors and other membrane 
treatment systems such as 
microfiltration and reverse 
osmosis (RO), ultraviolet (UV) 
disinfection, and advanced 
oxidation.  

CDM Smith has a long history 
with San Elijo, providing 
management and 
project/program oversight for 
the implementation of major 
capital improvement programs 
at the SEWRF including full 
secondary upgrades, outfall 
upgrades, capacity expansion, 
and the implementation of the 
recycled water program.  

 

 

 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
19 

 

Our key team members have supported more recent upgrades, including the headworks 
design project, electrical system upgrades, and the emergency power project. CDM Smith’s 
familiarity with the region and unparalleled experience in delivering comparable CIPs 
makes us an ideal fit for supporting San Elijo through this on-call engineering contract.  

Drawing on our institutional knowledge, we will partner with San Elijo’s staff, truly 
functioning as an extension of your team. We look forward to the opportunity to partner 
with you in the successful delivery of your CIP, leading to a long-term relationship for 
years ahead.  

Relevant Project Experience 
CDM Smith has designed, constructed, operated, and maintained wastewater and water 
facilities throughout Southern California for nearly 40 years. This includes assisting 
clients with environmental studies and regulatory requirements. We are proud of our 
contributions to our North San Diego County community through major water and 
wastewater projects over the past decade, including the Carlsbad Water Reclamation 
Facility Expansion design-build, the San Elijo WRF Electrical Upgrades, Santa Fe 
Irrigation District’s Raw Water Pump Station, San Diego’s North City Advanced 
Treatment Plant design-build-operate, and design of Encina Wastewater Authority’s 
Phase V Cogeneration project.  

CDM Smith offers cutting edge wastewater process expertise and design proficiency—
meeting our clients’ needs for cost savings, quality, reliability, expedited schedules, and 
smooth operations. Our team will integrate these favorable outcomes into each on-call task 
order for San Elijo, resulting in multiple efficiencies during every stage of each project. 
 

Experienced Team Led by Trusted Contract/Project Manager  
Our Contract/Project Manager Tom Falk has direct hands-on experience with upgrades at 
San Elijo WRF, including preliminary design of the headworks upgrades project and the 
emergency power project. Tom is based in San Diego County and has extensive 
experience working with local agencies, providing him insights into local conditions. With 
a well-rounded resume, Tom is directly responsible for projects at over 20 similar 
treatment plants in Southern California and is also experienced in collection system and 
distribution systems, allowing him to effectively manage and deliver a wide variety of 
assignments.  

The following feature projects highlight our team’s experience with planning, design, 
construction services, and O&M for facilities similar to San Elijo’s. 

  



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
20 

 

Encina Wastewater Authority |Implementation of Capital Improvement 
Program | Carlsbad, CA 
The Encina Wastewater Authority operates, maintains, and 
administers the Encina Water Pollution Control Facility, 
which provides wastewater treatment service for six 
member agencies in northwestern San Diego County.  

Primary Area Improvement Project 
CDM Smith designed the expansion and upgrades of the 
headworks that will replace the screening equipment with 
new, tighter spaced multi-rake screens to improve the 
treatment level of service, construct a new grit and 
screening handling building, upgrade grit pumps and replace grit dewaterers. Electrical 
gear and equipment conduit/wiring will be completely replaced throughout the process 
area. Now in construction, CDM Smith is providing engineering services during 
construction, including resident engineering to support Encina’s construction 
management team.  

Phase V Energy Upgrades  
CDM Smith supported the development of the comprehensive Energy and Emissions 
Strategy Plan that became the basis for the Phase V Expansion. CDM Smith subsequently 
designed the 3.0 MW cogeneration facility upgrade and aeration blower upgrades. 

SCADA and Automation Planning  
CDM Smith led a plant-wide automation audit using the Failure 
Modes and Effects Analysis, defining level of service and 
specific automation upgrade goals on a unit-process basis. 
The resulting SCADA Upgrades report defined a phased, 
plant-wide upgrade of the fiber optic network, SCADA 
software and hardware, control room upgrades, and 
replacement of all process area PLCs and RTUs. Subsequently, 
CDM Smith designed the backbone network infrastructure 
improvements consisting of new plant-wide fiber optic 
network, consolidated SCADA architecture, and 
new/modified redundant server rooms for SCADA and 
Business networks. The backbone infrastructure is being 
constructed in phased implementation, coordinated with 
ongoing, concurrent capital improvement project(s). 

Encina Wastewater 
Authority, Mike Steinlicht, 
General Manager, T: (760) 
438-3941, E: 
msteinlicht@encinajpa.com  

Project Dates: Primary Area 
Improvement Project & 
SCADA Upgrades: 2016 – 
Ongoing (CIP work with client 
dating back to 2002) 

Key Personnel: Tom Falk 
(Project Manager), Alan Hahn 
(Structural), Sejal Mehta 
(Electrical), Carlos Melvin 
(Project Engineer), Ronnie 
Chu (Structural), Evan Owen 
(Construction Svcs), Andrea 
Scott (Project Engineer) 

 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
21 

 

Santa Fe Irrigation District |Washwater Tank Seismic Improvements and 
Clearwell Seismic Improvements | Rancho Santa Fe, CA 
CDM Smith is providing 
construction management and 
inspection services for this $5.5 
million project to implement 
seismic upgrades to two critical 
process tanks at the 40-mgd R.E. 
Badger Filtration Plant (REB 
Plant). The respective processes 
must remain in service at all 
times, requiring an extensive 20-
mgd bypass pumping to allow the 
washwater tank modifications to 
be completed and a constrained 
sequencing plan to complete the 
structural modifications to the 
clearwell.  

The Clearwell Seismic Improvements included unloading and constructing structural 
modifications to the 13 MG buried concrete tank to mitigate seismic hazards.  

The Washwater Tank Seismic Improvements included a seismic retrofit of this 1 MG, 80 
ft. tall welded steel tank, constructing new foundation ring-wall and micropiles below the 
tank. 

CDM Smith is providing full-time on-site construction 
management and general inspection and as-needed special 
inspections. We are using a custom-built eBuilder document 
management system to control workflows and maintain 
[...]
T: (760) 398-2651/2421 
E: dwilcox@cvwd.org 
Project Dates: 2018 - Present 

Key Personnel: Tom Falk 
(Project Director), Judy 
Nishimoto (Dep. PM), Travis 
Meyer (Process), Michael Hill 
(Project Engineer) 

Centrifuges, shown here at 5 mgd WRP7 were assessed 
as part of the Biosolids Management Plan Update and 
serve as the basis for dewatering strategies at the other 
facilities. 

CDM Smith’s process team conducted extensive process sampling 
of the secondary process to calibrate process models to verify 
plant capacity under projected flow, loading, and regulatory 
scenarios. 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
    

24 

City of Carlsbad | Carlsbad Water Reclamation Facility Expansion | Carlsbad, CA 
The pre-existing Carlsbad Water 
Reclamation Facility (CWRF) (completed in 
2005) was based on taking secondary 
effluent the Encina Pollution Control Facility 
(EWPCF) and treating the flow through two 
parallel advanced treatment process trains. 
Treatment included continuous backwash 
granular media filtration and microfiltration 
(MF), and reverse osmosis (RO) for salinity. 
The product water from these two process 
trains are blended then chlorinated using 
sodium hypochlorite prior to product 
storage and distribution. 

CDM Smith was retained under a progressive design/build contract to complete the CWRF 
Phase III Expansion, which included design and construction of treatment facilities and 
equipment to expand the capacity of the CWRF with an additional 3.0 mgd of disinfected 
tertiary recycled water that meets Title 22 of the California Code of Regulations for 
“unrestricted non-potable reuse”. Project objectives included increased filtration 
reliability, enhanced operational flexibility, and improved stored recycled water quality.  

The expanded facilities included a new skid-mounted 
universal skid MF train and expanded chlorine contact 
basins and chemical facilities. 

This project is receiving State Revolving Fund (SRF) 
funding and Integrated Regional Water Management 
funding under Title XVI. 

  

Carlsbad Municipal Water 
District, Scott Fisher, 
Municipal Contracts Manager 
T: (760) 814-7226 
E: sfisher@danapoint.org 

Project Dates: 2018 - 2017 

Key Personnel: Tom Falk 
(Client Service Leader), Chris 
Ott (QA/QC), Sam Abi-Samra 
(QA/QC), Alan Hahn 
(structural), Greg Wetterau 
(Project Technical Lead) 

CDM Smith designed, constructed, and commissioned 
the 3 mgd microfiltration process depicted here using 
universal skids. Our team conducted O&M staff training 
to Encina’s operating staff before turnover. 

CDM Smith designed, installed, and 
commissioned the expanded recycled water 
pumping station – installation of vertical 
turbine pump shown here. 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
    

25 

San Luis Rey Water Reclamation Facility | Recycled Water Treatment Plant, 
Design/Build | Oceanside, CA 
The City of Oceanside’s (City) water 
reclamation facility is located at the San Luis 
Rey Wastewater Treatment Plant, which treats 
up to 13.5 mgd of raw sewage to secondary 
effluent standards and discharges to the ocean. 
The tertiary treatment facility at was 
constructed in 1992 to treat up to 0.7 mgd of 
secondary effluent to provide Title 22 recycled 
water to nearby Oceanside Golf Course and 
Whelan Lake. In 2017, the City retained CDM 
Smith in a design/build contract replace the 
tertiary treatment facilities and provide on-site 
recycled water storage and distribution system 
pump station to serve new recycled water users 
in the City. 

CDM Smith designed and constructed a fully 
automated, sustainable, and reliable 3- mgd (expandable to 6 mgd) recycled water 
treatment plant. The recycled water treatment plant included secondary effluent pump 
station, coagulant storage and feed system, flocculation basins, cloth disk filtration system 
by Five Star, chlorine storage and feed system, CCB, 2.0 MG pre-stressed concrete 
reservoir, and recycled water pump station. The recycled water pump station was 
designed to service existing demands and provided space and capacity for adding 
additional pumps to accommodate future demands and system changes. The project 
included a new electrical building to house electrical and control equipment for the 
tertiary treatment plant, and a new standby generator to provide backup power to the 
recycled water pumps. The project also included conversion of the existing on-site 
irrigation and non-potable water systems to recycled water. 

CDM Smith’s design included design features to verify compliance with Title 22 
regulations, minimize process downtime, and allow for uninterrupted operation with 
minimal operator intervention. These design features included redundancy for major 
equipment with automatic switching and fault-alarming, and 
redundant compliance point monitoring analyzers; fully 
automated off-spec water diversion at the filters as determined 
by turbidimeter on the filter effluent and at the chlorine 
contact basins; and provisions for fail-safe disposal via existing 
ocean outfall. This project is receiving State Revolving Fund 
(SRF) funding and Integrated Regional Water Management 
funding under Title XVI. 

City of Oceanside, Lindsay 
Leahy, PE 
T: 760-435-5913  
E: lleahy@oceanside.org 

Project Dates: 2017 - 2019 

Key Personnel: Tom Falk 
(Client Service Leader), Sam 
Abi-Samra (Design Manager), 
Alan Hahn (Structural) 

CDM Smith designed, constructed, and 
commissioned the 3 mgd tertiary plant expansion 
including disk filters (pictured above) and chlorine 
disinfection. Our team conducted O&M staff training 
to Oceanside’s operating staff before turnover. 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
    

26 

Naval Facilities Engineering Command, Southwest | Southern Regional Tertiary 
Treatment Plant (SRTTP) | Oceanside, CA 
CDM Smith joined a unique partnership with the United States Marine Corps and the Naval 
Facilities Engineering Command Southwest to design, build, operate and maintain (DBOM) 
a program to enhance the overall water and wastewater system operations and reliability 
at the Marine Corps Base, Camp Pendleton. Under the DBOM I contract, CDM Smith 
designed, constructed and operated the SRTTP as the first task order. Project highlights 
included: 

 Design of a new 5-mgd WWTP comprising headworks and influent pump station, 
odor control, sequencing batch reactors, digesters, solids handling facilities, 
equalization and chlorine contact basins, chemical facilities, disk filters, effluent and 
reclaimed water pump stations, and 20+ miles of new pipeline for distribution of 
finished water. 

 Received CWEA’s 2015 “Southern Region Plant of the Year” 

CDM Smith proposed a successful “best value” approach to the client to evaluate not only 
the initial SRTTP requirements, but also potential requirements for the future, 
recommending a backbone recycled water system for distribution of the SRTTP.  

CDM Smith subsequently designed and constructed components to expand treatment 
capacity and modify the existing SRTTP facility to a 7.5-mgd 
capacity and to reliably produce effluent meeting California 
Code of Regulations Title 22, Division 4 criteria for disinfected 
tertiary recycled water. 

CDM Smith also operated and maintained the SRTTP for 12 
years, automating most of the routine activities and allowing 
for remote monitoring in order to keep operations to a single 
shift. The program also included extensive O&M training.  

 

 

Greg Thomas, (former 
Facilities Maintenance 
Division – General Manager), 
now General Manager with 
Elsinore Valley Municipal 
Water District  
T: (951) 674-3146  
E: gthomas@evmwd.net 

Project Dates: 2004 - 2020 

Key Personnel: Chris Ott 
(Pump Station Designer), 
Sam Abi-Samra (Design 
Manager), Alan Hahn 
(Structural) 

Under the leadership of CDM Smith, the SRTTP produced reclaimed water under a 
very stringent effluent requirement that included an instantaneous total nitrogen 
limit of 5 mg/L. The facility maintained a total nitrogen reportable average of 2.5 
mg/L for over a year. This outstanding effluent was just one of the factors that 
resulted in the facility receiving the 2015 CWEA Southern Plant of the Year Award in 
the mid-size treatment plant category. 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
    

27 

Naval Facilities Engineering Command, Southwest | Northern Regional Tertiary 
Treatment Plant (NRTTP) | Oceanside, CA 
CDM Smith designed and constructed a new WWTP 
to serve the northern half of Marine Corps Base 
(MCB) Camp Pendleton. The NRTTP was designed 
and constructed for a 4-mgd average annual daily 
flow rate and meets State of California Title 22 
standards for Disinfected Tertiary Recycled Water. 
Some major elements included an influent pump 
station and headworks and grit removal facility, 
secondary biological treatment with nitrogen 
removal using sequencing batch reactors, advanced 
wastewater treatment, including flow equalization, 
filter influent pumping, and rapid sand filtration, 
chlorine disinfection, full odor control, chemical 
storage and handling, electrical, instrumentation and SCADA control systems, solids 
handling and disposal, effluent pumping and conveyance to existing percolation basins. 
The project also included three MWs of solar power generation to offset the new plant’s 
power consumption to a net zero. This work had to be coordinated closely with a different 
project upgrading the primary power across the base as well as with SDG&E.   

The project included the construction of a new tributary pump station to replace the aging 
sewage treatment plant, and 5 miles of 18-inch conveyance pipeline on the Basilone Road 
through the heart of Area 52 training town. This required construction with significant 
utility crossings, significant traffic control, and limited breeding periods for performance. 

CDM Smith performed startup, commissioning and optimization, and operated the facility 
for nearly 10 years. 

 

 
  

Naval Facilities Engineering 
Command, Southwest, 
Michael Stover, Supervisory 
Contract 
Specialist/Contracting 
Officer, Facilities Engineering 
and Acquisition Division,  
T: (760) 725-8216 
E: Michael.a.stover 
@navy.mil 

Project Dates: 2011 - 2020 

Key Personnel: Sam Abi-
Samra (Design Manager), 
Chris Ott (Conveyance Task 
Lead), Carlos Melvin 
(   ) 

CDM Smith’s O&M team brings firsthand experience with the 
continuous backwash filter technology (pictured here), to produce 
Title 22 recycled water under a San Diego RWQCB Permit. 

CDM Smith designed, constructed, and operated 
for 10 years the centrifuge dewatering system 
at NRTTP 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
    

28 

Naval Facilities Engineering Command, Southwest |Recycled Water Distribution 
System | Oceanside, CA 
Under the conveyance portion of the DBOM program, CDM Smith redesigned and 
constructed major wastewater and recycled water conveyance and storage facility 
improvements for the southern reaches of Marine Corps Base Camp Pendleton (MCBCP).  

The project included construction of three tributary area pump stations (TAPS), seven 
reclaimed water pump stations (RWPS), and about 10 miles of wastewater and reclaimed 
water pipelines designed to convey sewage to the new SRTTP (via the TAPSs), and 
distribute the California Title 22 reclaimed water (via the RWPSs) to areas in the southern 
portion of the Base where the reclaimed water will be used for irrigation, a golf course, 
housing common areas, horse pasture, among other uses.   

Flow from three decommissioned sewage treatment plants was redirected via three new 
sewage TAPS and wastewater transmission pipelines to the new SRTTP. Existing 
wastewater treatment operations were then consolidated at the new SRTTP. Through 
collaboration with stakeholders, the project team used value engineering concepts to 
expand project scope, while maintaining the same budget, to provide the recycled water 
(RW) system backbone for southern MCBCP. The recycled water distribution system now 
provides recycled water from the SRTTP to the Mainside, horse pasture, golf course, and 
front gate reuse areas. From this backbone system, the Base has the ability to store and 
distribute recycled water from a rehabilitated reservoir to serve additional reuse areas. 
This recycled water distribution system includes five pump stations and recycled water 
transmission pipelines. Rehabilitation of the existing Lemon Grove Impoundment 
Reservoir expanded existing capacity to 100 MG for emergency and seasonal storage.  

 

  
Greg Thomas (former 
Facilities Maintenance 
Division – General Manager), 
now General Manager with 
Elsinore Valley Municipal 
Water District  
T: (951) 674-3146  
E: gthomas@evmwd.net  

Project Dates: 2010 - 2014 
Key Personnel: Abi-Samra 
(Design Manager), Chris Ott 
(Conveyance Task Lead) 



Section 5. Project Experience and References 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
    

29 

Inland Empire Utilities Agency | Carbon Canyon Water Recycling Facility Asset 
Management and Improvement Project | Chino, CA 
The Inland Empire Utilities Agency (IEUA) 
provides sewage treatment, solids waste 
handling, and recycled water throughout the west 
end of the San Bernardino county. IEUA operates 
five treatment facilities, including the Carbon 
Canyon Water Recycling Facility in Chino, which 
IEUA had planned to decommission. However, to 
have greater flexibility for providing recycled 
water, IEUA decided to keep the CCWRF in 
operation. 

To keep the CCWRF in operation, improvements are needed to enhance reliability, and to 
simplify operation and maintenance. These activities will help IEUA continue to deliver 
recycled water at a reasonable cost to its customers. CDM Smith is working closely with 
IEUA on the CCWRF Asset Management and Improvements Project which will upgrade 
portions of the 12-mgd facility.  

The project includes an evaluation of technologies and process improvements for the 
existing headworks. Improvements include screening technologies, washing of grit and 
screenings, and conveying the material for off-site removal; evaluation and design of odor 
control of the headworks and primary clarifier areas with low profile technologies that can 
be screened from view of nearby residences. In the secondary process, CDM Smith 
evaluated the current systems and recommended process improvements for the aeration 
basins, including aeration blower and diffuser equipment that will increase operational 
flexibility and improve treatment efficiency. 

After reprioritization of the facility's needs, the project was optimized to focus on 
headworks screen replacement, odor control, and aeration blower replacement. The 
project, now entering the final design stage, will include provisions for sequencing 
construction to allow the facility to remain operational 
throughout the construction period, phasing in improvements 
and staging rehabilitation and process mechanical upgrades. 
The planned improvements were necessary to continue 
operations, meet regulatory requirements, improve the 
efficiency of materials handling, prevent impacts to nearby 
residents, and improve the overall operability of the plant. 

The project is currently in final design, which will provide 
critical improvements needed to maintain treatment plant 
reliability and performance. 

Inland Empire Utilities 
Agency, Adham Almasri, 
Senior Engineer 
[...]
 13.01 – We request this clause be modified to provide a notice and opportunity to cure any 
breach before SEJPA may terminate the contract. Recommend at least 5 days for a cure 
period. 

 15.04 – Request this part be deleted. CDM Smith prefers that each party be 
responsible for their own attorneys’ fees and costs of litigation – we find this 
discourages litigation; by deleting this paragraph, the contract would default to the 
American Rule which is CDM Smith’s preference. 

 Inclusion of a limit of liability, similar to the following: 
 

Limitation of Liability 
In no event shall ENGINEER’s total liability to OWNER and/or any of the OWNER's 
officers, employees, agents, contractors or subcontractors for any and all injuries, 
claims, losses, expenses or damages whatsoever arising out of or in any way related 
to this agreement from cause or causes, including, but not limited to, ENGINEER’s 
wrongful act, omission, negligence, errors, strict liability, breach of contract, breach 
of warranty, express or implied, exceed the total amount of fee paid to ENGINEER 
under this agreement or $50,000, whichever is greater. 
 

 Inclusion of a mutual waiver of consequential damages, similar to the following 
 

Mutual Waiver of Consequential Damages 
Notwithstanding any other provision of this Agreement to the contrary, neither party 
including their officers, agents, servants and employees shall be liable to the other for 
lost profits or any special, indirect, incidental, or consequential damages in any way 
arising out of this Agreement however caused under a claim of any type or nature 
based on any theory of liability (including, but not limited to: contract, tort, or 
warranty) even if the possibility of such damages has been communicated. 

  



 
 

SOQ for On-Call Engineering Services for San Elijo Water Campus and Remote Facilities     
35 

  

7: Rate Schedule 

CDM Smith Inc. 

Hourly Rate Sheet for On Call Engineering Services to San Elijo Joint Powers Authority 

January 2021 to December 2021 

Engineers/Scientists/Planners Support Services 
Grade 1 $105 Designer/Drafter 1 $100 
Grade 2 $125 Designer/Drafter 2 $115 
Grade 3 $150 Designer/Drafter 3 $130 
Grade 4 $170 Designer/Drafter 4 $140 
Grade 5 $197 Cost Estimator $130 - 

$150 
Grade 6 $212 Admin Asst / Word 

Processor 
$100 

Grade 7 $235 PM Assistant  
Grade 8 / Principal $255   
Grade 9 / Associate, Vice President $280   
    
Construction Support & Field Services SCADA/Construction Services 
Construction Manager $225 Programmer 1 $90 
Resident Engineer $150 Programmer 2 $100 
Field Engineer $120 - $150 Programmer 3 $110 
Inspector – General  $105 - $140   
Inspector – Special* $120 - $175   
    

    
Other Costs 
 Outside professionals, contractors, and consultants will be billed at cost + 10%. 
 Expert witness rates will be charged at 2x standard rates. 
 Rates will be held for initial 12 months and increased by 3% for second contract year; task order fees will 

reflect rate structure associated with anticipated period of service. 
 Other direct costs (e.g., printing, mileage) will be billed at cost + 5%. 

 
 

 



Appendix 
Resumes



  
 
 

 

Thomas C. Falk, PE, PMP 
Contract / Project Manager 

Mr. Falk has nearly 20 years of experience delivering water, sewer and recycled water 
infrastructure projects throughout California, spanning the entire asset life cycle.  As CDM 
Smith’s local Client Service Leader, Mr. Falk is responsible for assembling and leading teams 
to deliver an unparalleled client experience.  

Project Manager, Water Reclamation Plant No. 7 Biosolids Upgrades Project, 
Coachella Valley Water District, Coachella, California. Mr. Falk managed the upgrade 
project for this 5-mgd water reclamation facility that replaced an aging solids handling 
facility. A thorough life cycle cost analysis of leading dewatering equipment was 
performed, including belt presses, screw presses and centrifuges, including extensive pilot 
testing of candidate technologies, selecting centrifuges as the preferred, lowest cost 
dewatering technology.  

Project Manager, San Elijo Water Reclamation Facility (SEWRF) Headworks 
Improvements, an Elijo Joint Powers Authority, San Elijo, California. Mr. Falk managed 
the preliminary design of upgrades and rehabilitation to the 5-mgd SEWRF headworks, 
screening handling, and odor control.  The project, now constructed, rehabilitated and 
expanded the structures replaced aging equipment.  

Project Manager, Emergency Power Project, San Elijo Joint Powers Authority, Cardiff, 
California. Mr. Falk managed the design of the Emergency Power Project that demolished 
two standby generators that had reached the end of their useful life, and installed a single 
800 kW generator to backfeed the dual plant utility services.  

Project Manager, Process Evaluation and Capital Improvement Plan, Olivenhain 
Municipal Water District, Encinitas, California. Mr. Falk managed a comprehensive 
wastewater system process evaluation, condition assessment, and failure mode and effects 
analysis of the 4S Ranch WRF, 4S Ranch and Rancho Cielo Collection Systems.  The results 
of the studies defined a 20-year capital improvement program totaling $40 million.  

Project Manager, Sanitation Master Plan Update, Coachella Valley Water District, 
Coachella, California. Mr. Falk managed the Sanitation Master Plan Update, a 
comprehensive evaluation of the District’s collection system (1,100 miles of pipe and 27 
pump stations) and five water reclamation plants (permitted capacity of 33 mgd).  The 
total, 20-year CIP is valued at just over $600 million. 

Project Engineer / Resident Engineer, Coachella Wastewater Treatment Plant 
Expansion, Coachella, California. Mr. Falk was the lead project engineer and full-time  
on-site resident engineer during construction for the 3-mgd expansion of the secondary 
treatment plant, 1.5 miles of influent trunk sewer ranging in size from 42-inch to 54-inch 
diameter and a 3,000-square-foot administration and control building.  

Project Manager, Primary Area Upgrades Project, Encina Wastewater Authority, 
Carlsbad, California. Mr. Falk is the project manager for the upgrades, rehabilitation, and 
improvements to 40.5 mgd headworks and primary treatment systems.  The project, now 
in construction, replaces climber screens with multi-rake screens and constructs a new 
grit and screening handling building adjacent to the existing headworks, replaces 36 slide 

Education 

BS Civil 
Engineering – 
Cum Laude, San 
Diego State 
University 

Registration 

Professional Civil 
Engineer: 
California  

Certifications 

PMP ® No. 
2873577 

 

 



Thomas C. Falk, PE, PMP 

  
 
 

and sluice gates, channel and tank coatings, and replacement of motor control centers, 
control and power wiring, and control system for the entire primary process area. 

Client Service Leader, Carbon Canyon Water Reclamation Facility Critical Upgrades, 
Inland Empire Utilities Agency, Chino, California. Mr. Falk is leading the design of 
critical upgrades to the 11.4 mgd water reclamation facility that will replace bar screens at 
the headworks, provide a new 23,000 cfm biotrickling filter/carbon polishing system, and 
upgrade the aeration system with new high-speed turbo-style blowersand refurbish the 
tertiary filtration process. 

Client Service Leader, RP-5 Constructability Review, Peer Review, and O&M Study, 
Inland Empire Utilities Agency, Chino, California. Mr. Falk led team(s) of construction 
managers, engineers, and operators under on-call contracts to support IEUA on the $320 
million RP-5 Expansion Project. The RP-5 project  will expand the liquid treatment from 15 
mgd to 30 mgd by retrofitting to a membrane bioreactor (MBR) and add a new 40-mgd 
equivlanet biosolids treatment facility consisting of 2-stage digestion, co-thickening with 
rotary drum thickeners, and centrifuge dewatering.  

Principal Construction Manager, Mechanical Dewatering Uprades and San Dieguito 
Dam Rehabilitation and Clearwell/Washwater Tank Seismic Retrofit, Santa Fe 
Irrigation District, Rancho Santa Fe, California. Mr. Falk is overseeing a full-time 
construction management and inspection team(s) for upgrades at the 40 mgd RE Badger 
Water Filtration Plant and the 100-year old San Dieguito Dam.  Mr. Falk is responsible for 
field team oversight, resourcing, project management, and implementation of a custom-
built document control system using eBuilder.   

Technical Advisor, On-Call Engineering, Encina Wastewater Authority, Carlsbad, 
California. Mr. Falk was responsible for oversight and quality assurance of various 
upgrades to the Encina Water Pollution Control Facility (45-mgd capacity) under an as-
needed contract including the following task-order assignments: rehabilitation of four 
110-ft diameter secondary clarifiers; a comprehensive plant water use/efficiency study; 
plant safety assessments and corrections; replacement of primary sedimentation tank 
covers; condition assessment and rehabitliation plans for failing influent sewer pipes; and 
design of miscellaneous plant chemical and odor control improvements. 

Contract/Project Manager, As-Needed Engineering Contract, City of Corona, 
California. Mr. Falk was the as-needed contract/project manager for a multi-year oncall 
contract underwhich he led the following task order assignments:conducted a 
comprehensive solids management and dewatering study including an inter-process 
sampling program for a calibrated mass-balance, investigated struvite formation, reviewed 
pilot testing data and prepared preliminary design for centrifuge retrofit; designed 
headworks upgrades at the City’s WRF1 (11.5-mgd capacity); designed headworks 
upgrades at the City’ s WRF2 (3-mgd capacity); and miscellaneous plant electrical 
upgrades. 

Contract/Project Manager, As-Needed Engineering Contract, City of Riverside, 
California. Mr. Falk is the as-needed contract/project manager for a 3-year on-call 
contract under which he led a team to assess a poorly performing pump station, conduct 
system stress testing, and identify and implement pump control program modifications. 



  
 

 

Sam Abi-Samra, PE, BCEE, PMP 
QA/QC 

 
With more than 40 years of professional engineering experience Mr. Abi-Samra brings 
extensive expertise in managing large projects and programs and leveraging the right 
resources through large multidisciplinary teams. He is an experienced project manager 
with an extensive resume of multimillion-dollar design projects for which he has 
successfully led large teams. Many of the projects on which Mr. Abi-Samra served in a 
leadership role have won prestigious national and international awards.    

Design Manager, Naval Facility Engineering Command/ MCB Camp Pendleton, 
Design-Build of the Southern Regional Tertiary Treatment Plant (SRTTP), Camp 
Pendleton, California. Mr. Abi-Samra was responsible for overseeing the design of this 
tertiary treatment plant, which includes a 15 mgd influent pump station mechanical bar 
screens and vortex grit collectors for preliminary treatment. It also includes sequencing 
batch reactors for secondary treatment and nutrient removal. The tertiary stage consists of 
disk filters and disinfection with on-site generation of hypochlorite. Sludge dewatering 
handling included aerobic digestion, thickening and dewatering. The facility also included 
a boiler for odor control. The plant will treat 5 million gallons per day (mgd) of wastewater 
at average conditions and 15 mgd at peak wet weather flows. It will be capable of full 
reclamation without discharging to a receiving body of water. The effluent from the plant 
will comply with California Title 22 regulations for reclaimed water. The plant will also 
achieve best available technology for nutrient removal of phosphorous and nitrogen. The 
layout is based on a modular design that allows for fluctuation in flow and for future 
expansion.  

Project Manager, San Dieguito Raw Water Pump Station, Santa Fe Irrigation District, 
California. Mr. Abi-Samra is managing the construction-phase engineering services for the 
15-mgd San Dieguito raw water intake and pump station at the San Dieguito Dam. The 
project also includes the rehabilitation of two existing raw water intakes through a dam 
constructed in 1918. 

Design Manager, San Luis Rey Water Reclamation Facility Expansion & Recycled 
Water Reservoir, City of Oceanside, California. Mr. Abi-Samra was responsible for 
design of the 3-mgd tertiary treatment plant expansion to the San Luis Rey Water 
Reclamation Facility (WRF) and 2 MG, AWWA D110, Type 1 pre-stressed concrete 
reservoir and recycled water pump station.   

Manager of Engineering Support During Construction, City of Los Angeles 
Department of Public Works Bureau of Sanitation, Hyperion Treatment Plant, Playa 
del Rey, California. Mr. Abi-Samra was responsible for several projects for the City of Los 
Angeles Hyperion Treatment Plant Full Secondary Program. Under this project he 
managed several subconsultants and a team of 50 professionals. His responsibilities 
included preparation of change orders, responding to requests for information (RFIs) and 
interpretation of contract documents, obtaining construction permits, checking of shop 
documents, review and analysis of claims, maintaining up-to-date marked set of drawings 
based on data provided by the contractor, and document control and maintenance. The 
projects included the headworks and service facilities ($80M), secondary facilities 

Education 

MS - Civil Engineering, 
University of Kansas, 
1981  

BS - Civil Engineering, 
University of MO 
Columbia, 1978 

Registration 

Professional Engineer 
– Civil: California and 
Kansas 

Certifications 

Certified Project 
Management 
Professional (PMP), 
Project Management 
Institute 

 

 



Sam Abi-Samra, PE, BCEE, PMP 

  

($190M), waste activated sludge facilities ($67M), D Street utilities ($10M), and the 
digester expansion ($167M). 

Project Manager, City of Los Angeles Department of Public Works Bureau of 
Engineering, Primary Battery Modernization at Hyperion Wastewater Treatment 
Plant, Playa del Rey, California. Mr. Abi-Samra oversaw the design of the primary 
treatment system rehabilitation that included the following: addition of new primary 
clarifiers; replacement of existing sludge pumps, compressor, and blower equipment; new 
influent and effluent channel arrangements; new sludge and scum collection and removal 
equipment; sub-division of existing primary tanks into smaller tanks to facilitate 
dewatering and maintenance procedures; and replacement of the top slab on the existing 
primary batteries with a new slab to restore the structural integrity of the facility. 

Project Manager, Orange County Sanitation District, Design of Wastewater 
Treatment Plant (WWTP) Odor Control Facilities, Plant 1, Fountain Valley, California. 
Mr. Abi-Samra was responsible for managing this odor control project, which includes a 
two-staged odor control system consisting of a first-of-its-kind first-stage biological 
treatment scrubbers followed by second-stage chemical scrubbers. Part of the project 
involved field measurements of odor levels in and around the plant to identify odor 
sources and quantify odor levels. It also includes new ductwork, new instrumentation and 
control systems, new electrical facilities and two new power buildings. The project also 
included a comprehensive odor modeling effort for both of the District s WWTPs, which 
have a combined wastewater flow of approximately 240 mgd. The estimated construction 
cost of the project, which treats over 230,000 cfm, is $30 million.  

Project Director, Orange County Sanitation District, Design of WWTP Odor Control, 
Plant 2, Huntington Beach, California. Mr. Abi-Samra was responsible for overseeing the 
design of the odor control facility for the primary treatment at Orange County Sanitation 
District’s Plant No. 2 to treat approximately 130,000 cfm of foul air with two stages: a first-
of-its-kind first-stage biological treatment followed by second-stage chemical scrubbers. 

Principal-in-Charge, Pala Casino Wastewater Treatment Plant Design-Build. Mr. Abi-
Samra served as principal-in-charge and process design lead for a tertiary treatment plant 
with 0.6 mgd capacity, expandable to 1.2 mgd.  The facility to included screening, two 
sequential batch reactor tanks, equalization tank, aerobic digester, tertiary filter, chlorine 
contact basin and belt filter press for sludge dewatering. The plant will produce recycled 
water for water re-use and has percolation ponds to percolate the effluent for groundwater 
recharge. 

Design Manager. Oak Lodge Sanitary District, Design-Build of Outfalls, Milwaukie, 
Oregon. Mr. Abi-Samra was responsible for managing the design of two 36-inch plant 
outfalls for the Oak Lodge Sanitary District, extending several hundred feet into the 
Willamette River with diffuser to eliminate toxicity of effluent. 



  
 
 

 

Judy K. Nishimoto, PE 
Task Leader 

 Ms. Nishimoto has over 20 years of experience in CDM Smith's municipal water and 
wastewater group and has led the technical delivery of multidisciplinary teams in the 
design and support of construction of multi-million-dollar facilities. Her project experience 
includes master planning and design of water and wastewater treatment plants (plant 
hydraulics, process controls and monitoring, pump stations, storage and disinfection, 
chemical feed systems, ultrafiltration membranes) and water distribution and wastewater 
collection systems improvements (pipe rehabilitation and replacement, trenchless 
construction, force mains, line extensions, drainage and grading, roadway pavement 
replacement, and permitting). 

Project Manager, Sanitation Master Plan Update, Coachella Valley Water District, 
Palm Desert, California. Ms. Nishimoto is managing the $1.4M planning effort to develop 
the Capital Improvement Program (CIP) for the next 20 years. The work includes 
population growth, average and peak flow projections apportioned within the collection 
system based on land use planning, water reclamation plant flow and loading projections, 
hydraulic evaluation, process performance and capacity evaluations, a strategy for 
maintaining regulatory compliance, developing CIP from asset management information 
for the WRPs, collection system and pump stations, updating the biosolids management 
plan and developing conceptual improvements at their five Water Reclamation Plants. A 
benchmarking and chemical/energy audit, and an automation evaluation was conducted 
on the treatment facilities to identify other gaps and opportunities for lowering operating 
and maintenance costs. The ambitious vision to achieve its “Sanitation Facilities of the 
Future” required leveraging technology and automation to reduce O&M cost, increasing 
water reuse, and incorporating asset management to optimize infrastructure investment. 
Judy helped facilitate iterations and refinement throughout the planning process and the 
ultimate outcome is a Master Plan for the next 20 years that is scheduled according to the 
District’s priorities and goals, is affordable, and will ensure their ability to continue to 
provide cost-effective service to their customers. Ms. Nishimoto is currently developing the 
CIP program costs and schedule and overseeing the development of the Environmental 
Impact Report for the project. 

Process Lead, Annacis Wastewater Treatment Plant Stage V Expansion Project, 
Vancouver British Columbia. Ms. Nishimoto worked as extended staff for Metro 
Vancouver in their project delivery section on the $550M Stage V Expansion Project. The 
Annacis WWTP receives wastewater from 14 municipalities and over 1 million residents. 
The project expands the primary and secondary treatment process by 60%. This 
significant expansion impacts the headworks, influent pumping system, trickling filters, 
primary sedimentation tanks, solid contact tanks, secondary clarifier tanks, thickeners and 
centrifuges. Ms. Nishimoto’s duties include oversight and review of the design consultants 
work, resolution of the plant hydraulics, RSS pumping system, review of the current plant 
processes and controls, communications with operations to review optimization of plant 
performance, and finalizing of the process programming. Judy was responsible for 
resolving the flow split issues they have in their secondary process. She worked with a 
consultant on CFD analysis that resulted design changes to put measures in key locations 

Education 

MS – Environmental 
Engineering, 
Northeastern 
University, 2000 

BS – Civil Engineering, 
Brigham Young 
University, 1997 

Registration 

Professional Engineer: 
Pennsylvania, 
Washington, Hawaii, 
California (pending)  

 

 

 



Judy K. Nishimoto, PE 

  
 
 

to mitigate against risks of high velocity potential, uneven settlement, and unpredictable 
hydraulics due to submerged weirs. She was also asked to review the consultant’s design 
for the RSS pumping system and work with plant Operations to review performance and 
optimization of plant processes. Judy led and conducted a field study of the RSS pumps to 
confirm that erosion of the impeller had significantly altered the pump curve. She also did 
extensive modeling to develop an SOP that maintains the current programming of the 
pumps at various hydraulic scenarios. 

Lead Process Engineer, Department of the Army, Corps of Engineers FY13 
Wastewater Treatment Plant, PN 75165, Joint Base Lewis McChord, Washington. Ms. 
Nishimoto was responsible for the startup and testing of a 12 mgd tertiary membrane 
filtration system at the new wastewater treatment plant at Joint Base Lewis McChord 
(JBLM). The system is sized to achieve net zero water quality impacts. JBLM, however, can 
see the population fluctuate dramatically throughout the year. The wastewater flow then 
can go from 0.9 mgd to 12 mgd peak hour flow. Ms. Nishimoto developed a startup and 
testing plan that could fully prove out the performance (acceptance testing) of the tertiary 
membrane filtration system within 30 days, at the current extreme low flow conditions. 
She also presented a strategy for long-term reliable operations and storage of non-utilized 
filtration skids. 

Process Lead, River Road Sanitary Sewer Overflow Wet Weather Treatment Facility, 
Salem, Oregon. The City of Salem, Oregon experienced high levels of infiltration during 
peak storms. These events occurred 6 to 12 times per year and resulted in a release of 
untreated sanitary flows to the Willamette River. The city undertook a cutting edge project 
to utilize a standalone high rate clarification with ultraviolet disinfection process to treat 
sanitary sewer overflows (SSOs) at the River Road Park, the first facility of this type in the 
country. The treatment plant has a rated capacity of 50-mgd of dilute raw sewage. CDM 
Smith was selected by the City of Salem to complete the process mechanical, electrical, and 
instrumentation and control design of the new facilities. Ms. Nishimoto was the process 
lead and prepared the hydraulic grade line through the facility, process flow diagram, and 
the design plans and specifications of the plant flow metering, chemical feed system, 
screening system, pump station, high rate clarification tanks, and UV channels. The 
drawings were prepared using 3D design techniques to implement an efficient design and 
provide the city with a living product that can be used for training, operations, and 
maintenance. 



  

Michael Hill, PE 
Project Engineer 

Mr. Hill is an environmental engineer specialized in water treatment projects and 
experienced in all phases of engineering from planning, design, and construction. Mr. Hill is 
a strong civil/mechanical systems designer and possesses expertise in facility hydraulics, 
pumping systems, chemical feed facilities, and control systems. He is responsible for 
detailed design and layout, civil/mechanical calculations and analysis, equipment 
selection, functional loop descriptions, cost estimation, and development of plans and 
specifications. Mr. Hill is also experienced in construction inspection and other 
engineering services during the construction phase. 
 
Lead Engineer and Engineer of Record, San Elijo Water Reclamation Facility 
Preliminary Treatment Upgrades, San Elijo Joint Powers Authority, Cardiff by the 
Sea, California. Mr. Hill served as the lead engineer and engineer of record for the 
preliminary and final design of the 5.25 mgd headworks upgrade. The project consisted of 
constructing new headworks screenings channels with higher hydraulic capacity just 
north of existing Headworks. The existing Headworks channels will remain in operation 
during construction to reduce bypassing costs. New screenings equipment includes 
duty/standby 6mm step screens, sluiceway, and duty/standby wash presses. Odor control 
improvements construction of new foul air ducting, rebalancing of existing ducting to 
optimize odor control, and installation of chemical dosing pumps for existing scrubber.  

Project Engineer, San Elijo Water Reclamation Facility Emergency Power Project, San 
Elijo Joint Powers Authority, Cardiff, California. Mr. Hill was the project engineer for the 
Emergency Power Project at San Elijo Water Reclamation Facility (SEWRF). He prepared 
plans and specifications in coordination with electrical subconsultant for the installation of 
a new outdoor 800 kW generator and prepared design for grading, paving, foundation slab, 
and rehabilitation/repurposing of the abandoned generator rooms. 

Project Engineer, Coachella Valley Water Reclamation Plant No. 7 Biosolids Upgrades 
Project, Coachella Valley Water District, California. Mr. Hill served as the project 
engineer for the project, which involved design of new solids handling facility, complete 
with sludge holding tank, odor control, new truck scales, polymer storage and feed pumps, 
and solids thickening/dewatering and conveyance facilities. Mr. Hill performed all 
hydraulic calculations of the waste activated sludge pump station, thickened sludge pump 
station, and drainage pump station and performed the design of foul air ducting system. He 
also prepared the centrifuge performance proofing protocol and worked closely and 
performed inspections of the reliability acceptance testing. 

Assistant Project Manager and Engineer of Record, 4S Ranch WRF Filter 
Rehabilitation, Olivenhain Municipal Water District, San Diego, California. Mr. Hill 
served as the assistant project manager and engineer of record for the rehabilitation 
design of the existing 2.0 mgd pulse bed sand filters. The project consisted of replacing 
filter media, valves, and air piping, recoating the tanks, and providing temporary/rental 
filter equipment during construction. 

Lead Engineer, Woods Valley Ranch WRF Phase 2, Valley Center Municipal Water 
District, Valley Center, California. Mr. Hill served as the lead engineer for the project 

Education 

BS – Civil Engineering, 
San Diego State 
University, 2009  

Registration 

Professional Engineer: 
California, Washington  

 

 



Michael Hill, PE 

  

which expands the WRF capacity of the existing facilities to 0.275 mgd. He designed new 
influent pump station, raw screenings facilities, influent equalization, biological nutrient 
removal wastewater treatment process (pre-selected, negotiated Aero-Mod process) and 
tertiary filtration (cloth disk filters), 24-hour off-spec water storage, upgrade to the 
disinfection systems, and recycled water pump station. Careful planning and construction 
staging and sequencing were considered to fit the facilities on the 1 acre site. Mr. Hill and 
the CDM Smith conducted process selection and civil/mechanical systems that were 
carefully arranged to fit within constraints of the existing hydraulic profile and height 
limitations for process tanks. The extensive soil remediation requirements and site 
constraints required the use of vertical shoring. Mr. Hill also served as project manager for 
construction phase engineering services. 

Project Engineer, Wastewater Treatment Plant Improvement Project, City of 
Guadalupe, California. Mr. Hill served as the project engineer for the plant improvements, 
which involve renovating the existing headworks and influent pump station, converting the 
existing advanced integrated pond system (AIPS) to an activated sludge process utilizing 
Biolac®, and constructing a new sludge handling facility. Other improvements consisted of 
grit equipment upgrades, installation of mechanical bar screens, and rehabilitation of the 
influent pump station. 

Lead Engineer, Water Reclamation Facility 2 Tertiary Treatment Project, City of 
Corona, Corona, California. Mr. Hill served as the lead engineer for the 4.0 mgd tertiary 
treatment project, which included dual-media gravity filters with concurrent air scour 
backwash, 24 motor actuated valves, filter feed pump station, backwash supply storage 
tank and pump station, backwash waste equalization tank and pump station, and chemical 
feed facility. He prepared plans and specifications for project which was constructed with a 
change order rate of 1%. Mr. Hill also prepared construction cost estimate and all hydraulic 
calculations. 

Lead Engineer, WRF Capacity Evaluation, Rincon del Diablo Municipal Water District, 
Escondido, California. Mr. Hill served as lead engineer for the project and was 
responsible for process calculations to evaluate the capacity of the existing WRF and 
determining the necessary improvements to accommodate the proposed community 
developments. Additional influent equalization tanks, aeration basins, clarifiers, digesters, 
and effluent pumps were determined to be necessary to accommodate the planned higher 
flow rates. Mr. Hill prepared conceptual layout, alternative analysis, and cost estimates. 

Project Engineer, Carpinteria Wastewater Treatment Plant Optimization, 
Carpinteria Sanitary District, Carpineteria, California. Mr. Hill was the project engineer 
for energy audit, which identified multiple energy efficiency measures including installing 
high speed turbo blowers, modulating valves at each zone of the aeration basins, and 
dissolved oxygen control, and ammonia based aeration control. He provided technical 
assistance and oversight to project engineers calculating the aeration demand using 
BioWin treatment process simulation software and selected a blower configuration to 
meet future demands and improve turndown during low flow periods. 



  
 
 

 

Christian Sanders 
Recycled Water Membrane Specialist 

Mr. Sanders in a senior environmental engineer with experience spanning the Americas 
and Australia/ New Zealand in the areas of process design development (seawater 
desalination, recycled water and conventional surface/groundwater treatment), treatment 
plant commissioning, large-scale pilot plant testing (desalination and fresh water), bench-
scale testing, and implementation of operational optimization programs. 

Design/Commissioning Lead, Desalination Plant Design-Build for the Monterey 
Peninsula Water Supply Project, California American Water, Monterey, California.  
Mr. Sanders is one of the lead process engineers developing the 8.0 mgd MPWSP, which 
will be the second largest desalination plant in California upon its completion, which is 
being constructed to resolve the region’s water supply crisis. The design-build project 
includes beach wells, granular media for metals oxidation/removal, two pass RO, UV 
disinfection, and full post-treatment to produce drinking water with boron levels less than 
0.5 mg/L. Mr. Sanders will eventually lead the commissioning effort during construction, 
which includes achieving 30-days of stringent acceptance testing requirements related to 
power consumption and final water quality. 

Commissioning Manager, Ft. Irwin New Water Treatment Plant Design-Build, U.S. 
Army Corps of Engineers – Los Angeles District, National Training Center, Fort Irwin, 
California. As commissioning manager on this design-build project, which delivered the 6 
mgd water treatment plant (WTP), one of the largest zero liquid discharge plants of its 
kind, Mr. Sanders was onsite for nearly one year directing the commissioning and startup 
activities, which included a 90-day performance proving period.  The novel plant design 
incorporated a complex treatment process including electrodialysis reversal (EDR), 
enhanced lime softening, close-coupled MF/RO, ion exchange (IX), and mechanical 
evaporation to reliably achieve greater than 99% recovery of its groundwater sources. 

Commissioning Lead, Potable Water Treatment/Blending Facility Design-Build, 
Naval Facilities Engineering Command (NAVFAC) Southwest, Twentynine Palms, 
California. This new $49 million WTP will provide 3 mgd of treated groundwater to the 
remote Marine Corps Air Ground Combat Center located in the Mojave Desert. Treatment 
includes two stage RO followed by closed circuit desalination of the RO brine to achieve an 
overall recovery of 94% or greater.  Mr. Sanders is currently preparing the planning 
documentation (schedule, resources, budget) for the commissioning effort, providing 
technical review of design drawings/documentation and providing final QA/QC oversight 
of submittal and RFI responses to ensure compliance with the design-build contract. 

Commissioning Lead, Pojoaque Basin Regional Water System Design-Build, U.S. 
Department of Interior, Bureau of Reclamation, New Mexico. Mr. Sanders is the 
commissioning lead on the 3.5 mgd WTP, which will treat water from the Rio Grande using 
ultrafiltration followed by nanofiltration to achieve 90% overall recovery while 
maintaining Total Organic Carbon (TOC) less than 0.9 mg/L for disinfection byproduct 
minimization of the potable water. During design, Mr. Sanders participated on the technical 
review committee as a process expert, reviewing and marking up drawings and design 
documentation, preparing the draft O&M manual, and participating on value engineering 

Education 

MPS – 
Agriculture and 
Life Sciences, 
Cornell 
University, 2005 

BS – 
Environmental 
Engineering, 
University of 
Florida, 2000 

Certifications 

MIEAust CPEng 
(Environmental) 
*Professional 
Engineer 
(Australia) 

IntPE(Aus) 

APEC Engineer 

 



Christian Sanders 

  
 
 

workshops.  He is currently involved in the planning of commissioning activities, including 
development of a preliminary commissioning schedule and required resources including 
staff, trade labor, chemicals and equipment.  

Technical Advisor, Water Recycling Facility Design-Build, City of Carlsbad, California.  
Mr. Sanders provided technical and commissioning leadership during the final 
commissioning phase for the 3.38 mgd reuse project, which included a 60-day 
performance testing period. The plant utilizes ultrafiltration with downstream chlorine 
disinfection to treat secondary treated wastewater for water reuse applications. 

Senior Process Engineer, South East Recycled Water Alliance, Mornington 
(Australia). On this alternative delivery project, Mr. Sanders acted as the alliance’s 
commissioning manager, overseeing the startup and performance testing of the three 
advanced water recycling facilities (0.6, 1,0, and 6.9 mgd capacity) that incorporated 
several technologies, including ultrafiltration, UV treatment, and reverse osmosis. In this 
capacity, Mr. Sanders prepared schedules to coordinate testing activities, carried out 
testing on the various unit processes, performed troubleshooting on equipment, analyzed 
raw data to verify equipment/ process performance, and operated the facilities throughout 
their performance proving period, which involved supervising vendors, sub-contractors, 
junior engineers, and the client’s operations staff. 

Senior Process Engineer, Douglas Water Treatment Plant, Townsville (Australia). Mr. 
[...]
upgrades to an existing 340-mgd influent pump station and headworks facility, including 
pump modifications, gate installations, and new yard piping. The work requires close 
coordination with plant operations staff to ensure the critical facility remains fully 
functional during all construction activities.  



  

Sejal Mehta, PE 
Electrical, I&C, SCADA 

Ms. Mehta is an experienced engineer specializing in power and control systems design. 
She has over eight years of experience in the analysis of electrical transmission and 
distribution systems, including short circuit analysis, coordination studies, load flow and 
arc flash calculations, and cost estimating. She has expertise in commissioning and start-
up field services, as well as performing Electrical System Studies using ETAP, SKM, and 
Aspen power system tools. She is knowledgeable of National Electric Code (NEC), Institute 
of Electrical and Electronic Engineers (IEEE) Standards, National Fire Protection 
Association (NFPA), and equipment specifications. Ms. Sejal has designed and analyzed 
electrical substations, power plants, and electrical systems for industrial facilities, 
including water, wastewater, and pump stations.  
 
Electrical Engineer, Narragansett Bay Commission Bucklin Point Facility- Standby 
4160 V Generator Addition, East Providence, Rhode Island Ms. Mehta served as the 
electrical engineer for the 5-kV standby generator addition for the Bucklin Point 
Wastewater Treatment Facility. Project components included adding an additional standby 
generator and integrating it with existing controls, adding a new medium voltage 
switchgear new relay protection, new generator breaker controls, and adding a new PLC. 

Lead Electrical Engineer, Encina Water Pollution Control Facility- SCADA 
Improvements, Encina Wastewater Authority, Carlsbad, California. Ms. Mehta served 
as the lead electrical engineer for the SCADA improvements for the Encina Water Pollution 
Control Facility. Project components included replacing existing server racks, adding new 
fiber optic termination cabinets and server and network racks at the plant and adding a 
new server room. 
Lead Electrical Engineer, Monroe Street Lift Station Improvements, City of Omaha, 
Nebraska. Ms. Mehta led the electrical component of the Monroe Street Lift Station 
Improvements project that includes improvements to main electrical service, adding a 
standby generator, replacing existing pumps and VFDs, valves, controls, instruments, 
adding a pre-fabricated electrical room, replacing existing instrumentation and control 
systems.  

Lead Electrical Engineer, Johnson County Water Fats, Oils, and Grease (FOG) 
Upgrades, Johnson County, KS. Ms. Mehta is leading the electrical design for the FOG 
project, which includes adding three mixing pumps for the three existing FOG Tanks. The 
design includes adding VFDs for the new mixing pumps and replacing the existing PLC 
panel. 

Lead Electrical Engineer, Ventura WRF Digester Improvements Ms Mehta 
responsibilities include to provide engineering services support during construction. 
Project scope includes to review submittal, shop drawings, and respond to RFIs. 
  

Education 

MS – Electrical 
Engineering, 
University of 
Colorado Denver, 
Denver, Colorado 
(2012) 

BE – Jawaharlal 
Nehru Technical 
University, 
Hyderabad, India 
(2010) 

Registration 

Professional 
Electrical Engineer: 
California 

 

 

 

 

 

 



Sejal Mehta, PE 

  

Electrical Engineer, Wastewater Treatment Plant 1 Headworks Upgrade, Orange 
County Sanitation District, Fountain Valley, California. Ms. Mehta designed a 12-kV 
feeder, relay protection, and the power distribution system. She designed lighting using 
AGI Software. She cost-estimated the electrical design, created the plant’s duct bank layout, 
and completed an electrical system study with ETAP.  

Electrical Engineer, Modesto River Trunk Pump Station, City of Modesto, California. 
Ms. Mehta designed the electrical components of the 50 million-gallon-per-day, 90-foot-
deep pump station. She designed power distribution system, electrical room and also 
created control schematics, duct bank layout and sections, Ampcalc, and lighting.  

Lead Electrical Engineer, Nitrification Facility Wastewater Treatment Plant 
Miscellaneous Improvements, City of Las Vegas, Nevada. Ms. Mehta designed the 
replacement of the VFDs, heavy sludge scum pump replacement, addition of new prefab 
building, conduit layout, lighting, and addition of emergency stops. 

Electrical Engineer, Vista Lift Pump Stations, City of Vista, California. Ms. Mehta 
provided the electrical upgrade design for the Buena Creek, Buena Vista, and Raceway 
pump stations. She also designed control schematics, conduit layout for the new system.  

Lead Electrical Engineer, Well Automation and Rehabilitation, Mesa Water District, 
Costa Mesa, California. The project replaced well pumps at five different sites and 
involved replacing distribution system. Ms. Mehta’s electrical design included power 
distribution, motor control centers, control schematics, and conduit layout for the new 
systems. 

Lead Electrical Engineer, Pump Station Study, City of Sacramento, California. Ms. 
Mehta wrote a short circuit study, coordination study and arc flash study using SKM Power 
Tools® software for 35 pump sites’ electrical systems.  

Lead Electrical Engineer, Distribution Coordination Study, ExxonMobil, Chad, Africa. 
Ms. Mehta proposed relay setting changes for Micom Relays so that the existing fuse saving 
scheme was disabled, helping the distribution become more reliable.  

Electrical Engineer, 345kV-34,5kV Substation, Buffalo Dunes Wind Farm, Garden 
City, Kansas. Ms. Mehta designed the substation, including developing one-line, three-
lines, DC schematics, wiring diagrams, and relay settings. She also conducted relay testing 
and commissioned the substation.  

Electrical Engineer, Hydroelectric Power Plant, Black Eagle Dam, Great Falls, 
Montana. Ms. Mehta created control schematics and wiring diagrams for switchgear, GSU, 
and relay panels and performed field startup services. 
 

 

 



  
 
 

 

Alan Hahn, PE, SE  
Structural 

Mr. Hahn is a structural engineer with over 10 years of experience developing structural 
designs for environmental, commercial and governmental facilities projects. His 
experience includes structural design management, project coordination, drawing and 
specification development, and resource and budget allocation. Structural design includes 
analysis of the building system for code requirements, including loading, material selection 
and structural detailing.   

Structural Engineer, P2-122 Headworks Modifications at Plant No. 2, Orange County 
Sanitation District, Orange County, California. Mr. Hahn performed structural 
engineering for the construction documents for the headworks modifications at Plant 2 to 
separate the non-reclaimable flow stream from the incoming wastewater in order to 
supply the recyclable flow to the Orange County Water District (OCWD) groundwater 
replenishment system (GWRS). Mr. Hahn performed several confined space entries into 
multiple wastewater treatment structures during operation shut-downs in order to 
determine the existing conditions of the facility to help determine the necessary 
modifications to the existing structures.  The structural design effort required the design of 
new concrete structures, analysis of existing structures for required modifications 
including a dynamic analysis of an existing elevated pump motor floor, and the design of 
modifications to existing structures to allow for an additional flow stream within the 
existing structures. 

Structural Engineer, San Luis Rey Water Reclamation Facility Expansion, City of 
Oceanside, Oceanside, California. Mr. Hahn led the structural design for a design-build 
expansion of an existing water recycling facility for the City of Oceanside.  The expansion 
included the construction of an existing concrete chlorine contact basin, floc basin, 
chemical tank foundation, raw water pump station and masonry electrical building.   

Civil Engineer, Carlsbad Water Reclamation Facility Phase 3 Expansion, City of 
Carlsbad, Carlsbad, California. Mr. Hahn was responsible for the structural design of 
upgrades to an existing membrane feed pump station, upgrades to existing chemical 
storage facilities, and the expansion of an existing chlorine contact basin including the 
rapid mix system. The upgrade doubled the capacity of the chlorine contact basin from 4 
mgd to 8 mgd, and required the design a new foundation for a new pre-engineered steel 
canopy and new membrane filters. 

Civil Engineer, Tertiary Filtration Plant Replacement, Santa Barbara, California. Mr. 
Hahn assisted with the structural design for a new foundation and canopy for new 
microfiltration and ultrafiltration equipment. The tight project site required the demolition 
of an existing concrete filter basin, while the poor site soils required that the new 
foundation be tied into the basin’s existing pile supported concrete slab. The project also 
required the installation of new vertical turbine feed pumps and structural evaluation of 
several existing steel and concrete tanks. 

  

Education 

M.Eng. – Structural 
Engineering, University 
of Michigan, 2007 

BS - Civil Engineering, 
Michigan State 
University, 2006 

Registration 

Professional Engineer: 
Arizona, California, 
Idaho, Michigan, New 
Mexico, and Oregon 

Structural Engineer: 
Arizona, California, 
Idaho, Nevada, New 
Mexico, and Oregon 

 

 

 

 



Alan Hahn, PE, SE 

  
 
 

Civil Engineer, Ventura Water Reclamation Facility Dewatering Centrifuge 
Equipment Replacement Project, City of San Buenaventura, California. Mr. Hahn 
performed structural engineering design for the addition of new dewatering centrifuges to 
an existing dewatering building.  Mr. Hahn analyzed the existing cast-in-place concrete 
structure for the additional gravity and vibratory loading of the new centrifuges to the 
second floor of the existing building, and design new concrete supports for the centrifuges. 

Civil Engineer, Ventura Water Reclamation Facility Digester Rehabilitation Project, 
City of San Buenaventura, California.  Mr. Hahn performed structural engineering design 
for modifications to the existing digester structures and the existing digester building.  
Modifications to the digesters included the addition of new pipe penetrations and supports 
within the cast-in-place digesters and the replacement of the existing steel covers on the 
top of the dome. Modifications to the existing digester building included the addition of a 
new monorail supported from the existing building roof structure, a new jib crane 
supported on a new foundation within the building replacement of the existing grating 
over existing pipe trenches. 

Structural Designer, United States Marine Corps (USMC) Base Camp Pendleton  
P-1041 Southern Region Tertiary Treatment Plant (SRTTP) Expansion, Camp 
Pendleton, California. Mr. Hahn performed structural engineer design for the design-
build (D-B) project. The P-1041 project includes the design and construction of the 
expansion of a tertiary treatment plant from 5.0 mgd to 7.5 mgd annual average daily flow 
to meet the effluent permit limits for biochemical oxygen demand, total suspended solids, 
and total nitrogen. The new facilities will build closely upon the existing design. The main 
liquid treatment facilities include, influent pumping, screening, sequencing batch reactors, 
filtration and disinfection. The solids treatment/handling facilities include waste activated 
sludge thickening, aerobic sludge digestion, sludge dewatering, and biosolids storage. 

Structural Engineer, Inland Empire Utility Authority Carbon Canyon Water Recycling 
Facility Screen Replacement and Expansion, Chino, California. Mr. Hahn is the lead 
structural engineer for the design of a new dumpster storage building, the expansion of an 
existing screening channel, and a condition assessment and repair recommendation for 
several existing structures. This project will modify an existing facility to expand the 
capacity from 15 mgd to 30 mgd and to provide the required capacity to 2035.  

Structural Engineer, Burt-Izard Lift Station Improvements, City of Omaha, Omaha, 
Nebraska. Mr. Hahn performed structural engineering design related to modifications to 
an existing 1960’s lift station.  Modifications included new pumps, expanded electrical 
room on a new elevated floor slab, bridge crane replacements and additions, bar screen 
room and channels, grit basin and building modifications, and various electrical and HVAC 
improvements.  The design effort required the analysis of the existing structural system 
considering not only the new modifications, but also considering several modifications 
since the facility was constructed. 



  

 

Matthew R. Smith, CCM 
Field Inspection, CM Services 

Mr. Smith is a certified construction manager who brings more than 30 years of specialized 
experience working on water and wastewater treatment plants, water transmission 
pipelines, pump stations, power generating facilities, ocean dredging projects, and 
upstream oil and gas programs. His expertise and experience span project management, 
construction management, contract administration, estimating, and scheduling services. 
As a project and construction manager, Mr. Smith's responsibilities include planning, as 
well as management and oversight of engineering design, land acquisition, permitting, pre-
construction, estimating, scheduling, subcontracting, project completion, start-up, and 
close-out. Matt continues to assist our team with expanding construction management 
services in the West, particularly in California.  

Constructability Advisor, REB Plant Washwater Tank and Clearwell Seismic 
Improvements | Mechanical Dewatering and Dieguito Dam Improvements, Santa Fe 
Irrigation District, Rancho Santa Fe, California. Mr. Smith is providing constructability 
support and senior level oversight for two construction contracts at the RE Badger 
Treatment Filtration Plant. Mr. Smith is working closely with CDM Smith’s Project Director 
to manage the professional services contract with SFID, to ensure adequate resources are 
in place throughout the project. He is providing senior level CM expertise and project 
oversight. Mr. Smith is also supporting the field staff as they execute on-site CM and 
inspection activities and provides on-site support during peak periods. 

Owner Advisor-Construction Manager, New Headworks at San José Santa Clara 
Regional Wastewater Facility, City of San Jose, California. Mr. Smith is providing on-site 
construction management services to support the City during the construction phase by 
providing construction management oversight and related services, including resident 
engineer services, project controls, and testing, start-up, and commissioning supervision. 

Senior Construction Manager, P2-122 Headworks Modifications at Plant No. 2 for the 
Groundwater Replenishment System (GWRS) Final Expansion Orange County 
Sanitation District (OCSD), Fountain Valley, California. Matt provided constructability 
assessments on preliminary design concepts for the OCSD project. The primary goal of the 
study was to identify how the Sanitation District's treatment systems can be modified to 
deliver 170-mgd of secondary effluent to OCWD to enable the GWRS Final Expansion to 
130 mgd. Due to detailed constructability reviews and workshops CDM Constructors staff 
as well as client CM staff, the project was delivered well under the client's expected budget.  

Principal-in-Charge, Puente Valley Operable Unit, Construction Management 
Services, Northrop Grumman, City of Industry, California. Mr. Smith served as 
principal-in-charge for the management of all project contracts for Northrop Grumman's 
Puente Valley Operable Unit (PVOU). He ensured the overall goals of schedule, budget, and 